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Appendix A: Transmitter Output
Power
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s% RF Test Report of AAU3940
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940

Security Level:
Public

1 Result Table

1.1 Channel Power, Total

NOTE 1: If applicable, the EIRP [W] =10 ” ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =

EIRP [W]/ 1.64.

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as below, and

if exceed, the combination of the practical output power and the practical antenna gain should NOT exceed
the required ERP/EIRP limit.

EUT Conf. Output Power [dBm] Verdict
1U_TM1_B_Band2 46.13 Pass
1U_TM1_M_Band2 46.08 Pass
1U_TM1_T Band2 46.08 Pass
NTC_4U_TM1_B_Band2 40.26 Pass
40.19 Pass
40.18 Pass
40.19 Pass
NTC _4U_TM1_ T _Band2 40.17 Pass
40.16 Pass
40.13 Pass
40.07 Pass
1L5M_TM1_B_Band2 45.58 Pass
1L5M_TM1_M_Band2 45.53 Pass
1L5M_TM1_T Band2 45.56 Pass
1L10M_TM1_B_Band2 45.6 Pass
1L10M_TM1_M_Band2 45.49 Pass
1L10M_TM1_T Band2 45.48 Pass
1L15M_TM1_B_Band2 4553 Pass
1L15M_TM1_M_Band2 4543 Pass
1L15M_TM1_T_Band2 4552 Pass
1L20M_TM1_B_Band2 45.61 Pass
1L20M_TM1_M_Band2 455 Pass
1L20M_TM1_T_Band2 4552 Pass
NTC_4L_TM1_B_Band2 39.61 Pass
39.5 Pass
40.12 Pass
40.15 Pass
NTC_4L_TM1_T_Band2 39.49 Pass
39.45 Pass
40.03 Pass
40.02 Pass
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EUT Conf. Output Power [dBm] Verdict
1U_TM1_B_Band4 45.46 Pass
1U_TM1_M_Band4 45.21 Pass
1U_TM1_T Band4 45.67 Pass
4U_TM1_B_Band4 39.49 Pass
40.11 Pass
39.64 Pass
39.73 Pass
4U_TM1_T Band4 40.15 Pass
40.37 Pass
40.02 Pass
39.59 Pass
1L5M_TM1_B_Band4 45.68 Pass
1L5M_TM1_M_Band4 45.82 Pass
1L5M_TM1_T Band4 4581 Pass
1L10M_TM1_B_Band4 45.76 Pass
1L10M_TM1_M_Band4 45.89 Pass
1L10M_TM1_T_Band4 45.87 Pass
1L15M_TM1_B_Band4 45.62 Pass
1L15M_TM1_M_Band4 45.82 Pass
1L15M_TM1_T Band4 45.72 Pass
1L20M_TM1_B_Band4 45,72 Pass
1L20M_TM1_M_Band4 45.76 Pass
1L20M_TM1 T Band4 45,74 Pass
NTC 4L _TM1_B_Band4 39.65 Pass
39.62 Pass
40.18 Pass
40.2 Pass
NTC_4L_TM1_T _Band4 39.82 Pass
39.77 Pass
40.38 Pass
40.36 Pass
NTC 2U2L TM1 B Band4 | 39.96 Pass
40.26 Pass
40.07 Pass
40.11 Pass
NTC 2U2L_TM1_T Band4 | 40.14 Pass
40.06 Pass
40.05 Pass
39.66 Pass
1U_B_band2+1L_T_band4 43.32 Pass
42.46 Pass
NTC_1U1L_B band2+NTC_ | 40.31 Pass
Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 3 of 204

Copyright © Huawei Technologies Co., Ltd.




s% RF Test Report of AAU3940
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940

Security Level:
Public

EUT Conf. Output Power [dBm] Verdict
2L_T_band4
39.75 Pass
395 Pass
39.63 Pass
NTC 1U1L B band2+NTC_ Pass
1U1L_T_band4 39.17
39.96 Pass
40.04 Pass
39.63 Pass

1.2 Power Spectral Density

NOTE 1: If applicable, the EIRP [W/MHz] = 10 * ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3),
and the ERP [W/MHz] = EIRP [W/MHz] / 1.64.
NOTE 2: When the EUT is putinto service, the practical maximum antenna gain may exceed the value as below, and

if exceed, the combination of the practical output power and the practical antenna gain should NOT exceed
the required ERP/EIRP limit.

EUT Conf. Power Spectral Density [dBm/MHZz] Verdict
1U_TM1_B_Band2 40.57 Pass
1U_TM1_M_Band?2 40.54 Pass
1U _TM1_T Band2 40.54 Pass
1L5M_TM1_B_Band2 39.39 Pass
1L5M_TM1_M_Band2 39.24 Pass
1L5M_TM1 T Band2 39.32 Pass
1L10M_TM1_B_Band2 36.47 Pass
1L10M_TM1_M_Band2 36.35 Pass
1L10M_TM1_T Band2 36.45 Pass
1L15M_TM1_B_Band2 34.72 Pass
1L15M_TM1_M_Band2 34.54 Pass
1L15M_TM1 T _Band2 34.79 Pass
1L20M_TM1_B_Band2 33.54 Pass
1L20M_TM1_M_Band2 33.39 Pass
1L20M_TM1_T Band2 335 Pass
1U_TM1_B_Band4 39.94 Pass
1U_TM1_M_Band4 39.21 Pass
1U_TM1_T Band4 39.71 Pass
1L5M_TM1_B_Band4 39.27 Pass
1L5M_TM1_M_Band4 39.53 Pass
1L5M_TM1_T Band4 39.56 Pass
1L10M_TM1_B_Band4 36.63 Pass
1L10M_TM1_M_Band4 36.76 Pass
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EUT Conf. Power Spectral Density [dBm/MHZz] Verdict
1L10M_TM1_T_ Band4 36.71 Pass
1L15M_TM1_B_Band4 34.86 Pass
1L15M_TM1_M_Band4 34.84 Pass
1L15M_TM1_T_Band4 34.77 Pass
1L20M_TM1_B_Band4 33.61 Pass
1L20M_TM1_M_Band4 33.59 Pass
1L20M_TM1_T_Band4 33.53 Pass
1.3 Peak-to-Average Ratio

EUT Conf. Peak-to-Average Ratio@0.1% [dB] Verdict
1U_TM1_B_Band2 6.89 Pass
1U_TM1_M_Band2 6.90 Pass
1U_TM1_T Band2 6.89 Pass
1L5M_TM1_B_Band2 7.43 Pass
1L5M_TM1_M_Band2 7.43 Pass
1L5M_TM1_T Band2 7.44 Pass
1L10M_TM1_B_Band2 7.79 Pass
1L10M_TM1_M_Band2 7.74 Pass
1L10M_TM1_T Band?2 7.77 Pass
1L15M_TM1_B_Band2 7.92 Pass
1L15M_TM1_M_Band2 7.81 Pass
1L15M_TM1_T Band2 7.89 Pass
1L20M_TM1_B_Band2 7.93 Pass
1L20M_TM1_M_Band2 7.76 Pass
1L20M_TM1_T Band2 7.85 Pass
1U_TM1_B_Band4 7.06 Pass
1U_TM1_M_Band4 6.86 Pass
1U_TM1_T Band4 7.08 Pass
1L5M_TM1_B_Band4 7.43 Pass
1L5M_TM1_M_Band4 7.43 Pass
1L5M_TM1_T_Band4 7.42 Pass
1L10M_TM1_B_Band4 7.77 Pass
1L10M_TM1_M_Band4 7.73 Pass
1L10M_TM1_T Band4 7.76 Pass
1L15M_TM1_B_Band4 7.86 Pass
1L15M_TM1_M_Band4 7.81 Pass
1L15M_TM1_ T Band4 7.86 Pass
1L20M_TM1_B_Band4 7.83 Pass
1L20M_TM1_M_Band4 7.76 Pass
1L20M_TM1_T Band4 7.81 Pass
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2 Test Plot

NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied.

2.1 Power Spectral Density

2.1.1 1U_TM1_B_Band2
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2.2 Peak-to-Average Ratio

2.2.1 1U_TM1_B_Band2

Agilent Spectrum Analyzer - Power Stat CCDF
e i ALIGNAUTO  [04:56:06 PMDec 23, 2015
Ref Offset 43.50 dB Center Freq: 1.932600000 GHz Radio Std: None Amptd/Y Scale
(] Trig: Free Run Counts:5.09 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

46.01 dBm
37.03 % at 0dB
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10.0 % 3.73dB Preano"lgb
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0.1% 6.89 dB
0.01% 7.10 dB
0.001% 7.19dB
0.0001% 7.24dB
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2.22 1U_TM1_M_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 045732 PN Dec 23, 2015
Center Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.71 Mi1M0.0 Mpt
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53.01 dBm

o,
0.0001 % 0dB

Info BW 5.0000 MH=z

Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 36 of 204
Copyright © Huawei Technologies Co., Ltd.



své RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.23 1U_TM1_T Band2

Agilent Spectrum Analyzer - Power Stat CCDF
B TR JIMT REF ALIGM AT 05:03:05 PM Dec 23, 2015
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2.2.4 1L5M_TM1_B_Band2

Agilent Spectrum Analyzer - Power Stat CCDF
B TR JIMT REF ALIGM AT 05:05:26 PN Dec 23, 2015
Ref Offset 43.50 dB Center Freq: 1.532500000 GHz Radio Std: None Amptd/Y Scale
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2.25 1L5M_TM1_M_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 050650 PM Dec 23, 2015
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2.2.6 1L5M_TM1_T Band2

Agilent Spectrum Analyzer - Power Stat CCDF
e R i ALIGNAUTO  [D5:08:43 PMDec 23, 2015
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2.2.7 1L10M_TM1_B_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:11:26 PM Dec 23, 2015
Info BW 10.000 MHz Center Freq: 1.936000000 GHz Radio Std: None
3 Trig: Free Run Counts:3.03 MM0.0 Mpt

o)
#IFGain:Low #Atten: 30 dB Info BW
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2.2.8 1L10M_TM1_M_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:12:42 PN Dec 23, 2015
Center Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.89 Mi1M10.0 Mpt
#IFGain:Low #Atten: 30 dB
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229 1L10M_TM1_T Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:13:21 P Dec 23, 2015
Center Freq 1.985000000 GHz Center Freq: 1.985000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:1.26 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB
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Center Freq
45.51 dBm ‘ 1.985000000 GHz
36.36 % at 0dB

10.0 % 3.96 dB
1.0 % 6.95 dB
0.1 % 7.77 dB 5.00(%;08:.1?42

001%  8.03dB “
0001% 8.18dB | —_—
0.0001 % 8.27 dB 0.001 % 0 Hz

Peak 8.27dB

53.78 dBm

o,
0.0001 % 0dB

Info BW 10.000 MH=z

usc i File <TMPIMAGE.PNG> saved

Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 43 of 204
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.10 1L15M_TM1_B_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05;14:25 PN Dec 23, 2015
Info BW 15.000 MHz Center Freq: 1937500000 GHz Radio Std: None
3 Trig: Free Run Counts:6.24 MM1M0.0 Mpt
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2.2.11 1L15M_TM1_M_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:15:57 PN Dec 23, 2015
Center Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:6.88 MI1M10.0 Mpt
#IFGain:Low #Atten: 30 dB
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2.2.12 1L15M_TM1_T Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:18:01 PN Dec 23, 2015
Center Freq 1.982500000 GHz Center Freq: 1.982500000 GHz Radio Std: None InputiOutput
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#Atten: 30 dB
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2.2.13 1L20M_TM1_B_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:19;18 PN Dec 23, 2015
Info BW 20.000 MHz Center Freq: 1.940000000 GHz Radio Std: None
3 Trig: Free Run Counts:6.63 MM1M0.0 Mpt
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#IFGain:Low #Atten: 30 dB Info BW
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Average Power Gaussian
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36.34 % at 0dB
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2.2.14 1L20M_TM1_M_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:20:08 PM Dec 23, 2015
Center Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:6.50 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %
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2.2.15 1L20M_TM1_T_Band2

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:21:25 PN Dec 23, 2015
Center Freq 1.980000000 GHz Center Freq: 1.980000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.98 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB
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9 100 %
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2.2.16 1U_TM1_B_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B REE e Re i coiine ] N\ ALIGH OFF 04:51:02 PM Jul 12, 2016

Ref Offset 42.00 dB Center Freq: 2.112600000 GHz Radio Std: None AmptdlY Scale
—w— Trig: Free Run Counts:10.0 M{10.0 Mpt

#IFGain:Low #Atten: 34 <dB

Average Power Gaussian
9 100 %

44.14 dBm
37.29 % at 0dB

10.0 % 3.68 dB
1.0% 6.45 dB
0.1% 7.06 dB
0.01 % 7.32dB
0.001% 7.42dB
0.0001 % 7.45dB

Peak 7.46 dB

51.60 dBm

o,
0.0001 AOdB

Info BW 5.0000 MHz

IMSG iJFile <TMPIMAGE PNG> saved
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2.2.17 1U_TM1_M_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

Soiilinc ey M\ ALIGH OFF 05:36:10 PM Jul 12, 2016

Center Freq 2.132600000 GHz Center Freq: 2.132600000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 34 dB

Frequency

Average Power Gaussian
9 100 %

Center Freq
45.70 dBm 2.132600000 GHz
37.34 % at 0dB

10.0% 3.69dB
1.0 % 6.35dB .

CF st
0.1% 6.86 dB 5.000000 M?-E
001%  7.08dB auto Man

0.001% 7.15dB

Freq Offset
0.0001 % 7.17 dB 0Hz
Peak 7.18 dB '
52.88 dBm
1]
0.0001 % 0dB
Info BW 5.0000 MHz

IMSG STATUS
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Security Level:
Public

2.2.18 1U_TM1_ T Band4

Agilent Spectrum Analyzer - Power Stat CCDF

M\ ALIGN OFF

04:59:42 PM Jul 12, 2016

Center Freq: 2.152400000 GHz
Trig: Free Run Counts:10.0 M10.0 Mpt
#Atten: 38 dB

Center Freq 2.152400000 GHz

——
#IFGain:Low

Average Power Gaussian

100 %

45.30 dBm
37.23 % at 0dB

3.68 dB
6.44 dB
7.08 dB
7.36 dB
7.44 dB
7.48 dB

7.53 dB
52.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0,
0.0001 AJOdB

Info BW 5.0000 MHz

Radio Std: None

IMSG STATUS

Frequency

Center Freq
2.152400000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

2.2.19 1L5M_TM1_B_Band4
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Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:23:37 PV Dec 23, 2015
Info BW 5.0000 MHz Center Freq: 2.112500000 GHz Radio Std: None
3 Trig: Free Run Counts:1.14 M1M0.0 Mpt

o)
#IFGain:Low #Atten: 30 dB Info BW

5.0000 MHz

Average Power Gaussian
9 100 %

45.79 dBm
36.56 % at 0dB

10.0 % 3.98 dB
1.0 % 6.88 dB
0.1% 7.43 dB
0.01 % 7.68 dB
0.001% 7.74dB
0.0001 % 7.77 dB 0.001 %

Peak 7.78 dB

53.67 dBm

o,
0.0001 % 0dB

Info BW 5.0000 MH=z
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2.2.20 1L5M_TM1_M_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:24:50 PN Dec 23, 2015
Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.58 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.81 dBm . 2.132500000 GHz
36.54 % at 0dB

100%  3.98dB
1.0 % 6.88 dB
0.1% 7.43 dB i

001%  7.67dB “
0001% 7.74dB | —_—
0.0001 % 7.77 dB 0.001 % 0 Hz

Peak 7.79dB
53.60 dBm

o,
0.0001 % 0dB

Info BW 5.0000 MH=z
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2.2.21 1L5M_TM1_T Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:26; 16 PM Dec 23, 2015
Center Freq 2.152500000 GHz Center Freq: 2.152500000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:9.39 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.69 dBm N 2.152500000 GHz
36.51 % at 0dB

100%  3.97dB
1.0 % 6.87 dB
0.1% 7.42 dB i

001%  7.68dB “
0001% 7.76dB | —_—
0.0001 % 7.79dB 0.001 % 0 Hz

Peak 7.81dB
53.50 dBm

o,
0.0001 % 0dB

Info BW 5.0000 MH=z
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2.2.22 1L10M_TM1_B_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:27:10 PN Dec 23, 2015
Info BW 10.000 MHz Center Freq: 2.116000000 GHz Radio Std: None
3 Trig: Free Run Counts:6.14 MM1M0.0 Mpt

o)
#IFGain:Low #Atten: 30 dB Info BW

10.000 MHz

Average Power Gaussian
9 100 %

45.77 dBm
36.39 % at 0dB

10.0 % 3.96 dB
1.0 % 6.95 dB
0.1% 7.77 dB
0.01 % 8.05dB
0.001% 8.19dB
0.0001 % 8.28dB 0.001 %

Peak 8.29dB

54.06 dBm

o,
0.0001 % 0dB

Info BW 10.000 MH=z
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2.2.23 1L10M_TM1_M_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 052800 PN Dec 23, 2015
Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.45 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.70 dBm . 2.132500000 GHz
36.38 % at 0dB

10.0 % 3.96 dB
1.0 % 6.94 dB
0.1 % 7.73dB 5.00(%;08:.1?42

001%  8.02dB “
0001% 8.11dB | —_—
0.0001 % 8.14 dB 0.001 % 0 Hz

Peak 8.15dB
53.85 dBm

o,
0.0001 % 0dB

Info BW 10.000 MH=z
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2.2.24 1L10M_TM1_T Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:29;35 PN Dec 23, 2015
Center Freq 2.150000000 GHz Center Freq: 2.150000000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.21 Mi1M10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.68 dBm . 2.150000000 GHz
36.43 % at 0dB

10.0 % 3.97 dB
1.0 % 6.94 dB
0.1 % 7.76 dB 5.00(%;08:.1?42

001%  8.01dB “
0001% 8.12dB | —_—
0.0001 % 8.20dB 0.001 % 0 Hz

Peak 8.29dB
53.97 dBm

o,
0.0001 % 0dB

Info BW 10.000 MH=z
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2.2.25 1L15M_TM1_B_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:30:51 PN Dec 23, 2015
Center Freq 2.117500000 GHz Center Freq: 2.117500000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.16 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.64 dBm 2.117500000 GHz
36.30 % at 0dB

10.0 % 3.96 dB
1.0 % 6.99 dB
0.1 % 7.86 dB 5.00(%;08:.1?42

001% 8.14dB “
0001% 8.20dB | —_—
0.0001 % 8.39dB 0.001 % 0 Hz

Peak 8.39dB
54.03 dBm

o,
0.0001 % 0dB

Info BW 15.000 MH=z
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2.2.26 1L15M_TM1_M_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:31:43 PV Dec 23, 2015
Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:4.80 Mi1M10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.69 dBm . 2.132500000 GHz
36.30 % at 0dB

10.0 % 3.97 dB
1.0 % 6.99 dB
0.1 % 7.81dB 5.00(%;08:.1?42

001%  8.09dB “
0001% 8.18dB | —_—
0.0001 % 8.22dB 0.001 % 0 Hz

Peak 8.26 dB
53.95 dBm

o,
0.0001 % 0dB

Info BW 15.000 MH=z
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2.2.27 1L15M_TM1_T Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:33: 13 PV Dec 23, 2015
Center Freq 2.147500000 GHz Center Freq: 2.147500000 GHz Radio Std: None Frequency
i, Irig:Free Run Counts:1.71 MI1M0.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.50 dBm - 2.147500000 GHz
36.29 % at 0dB

10.0 % 3.968 dB
1.0 % 6.98 dB
0.1 % 7.86 dB 5.00(%;08:.1?42

001% 8.14dB “
0001% 8.35dB | —_—
0.0001 % 8.45dB 0.001 % 0 Hz

Peak 8.48 dB
53.98 dBm

o,
0.0001 % 0dB

Info BW 15.000 MH=z
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2.2.28 1L20M_TM1_B_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:34:21 PN Dec 23, 2015
Info BW 20.000 MHz Center Freq: 2.120000000 GHz Radio Std: None
3 Trig: Free Run Counts:5.88 MM0.0 Mpt

o)
#IFGain:Low #Atten: 30 dB Info BW

20.000 MHz

Average Power Gaussian
9 100 %

45.66 dBm
36.40 % at 0dB

10.0 % 3.97 dB
1.0 % 6.98 dB
0.1% 7.83 dB
0.01 % 8.12dB
0.001% 8.30dB
0.0001 % 8.40dB 0.001 %

Peak 8.47 dB

54.13 dBm

o,
0.0001 % 0dB

Info BW 20.000 MH=z
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2.2.29 1L20M_TM1_M_Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 05:35:45 PN Dec 23, 2015
Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None Frequency
o) Trig: Free Run Counts:5.58 MiM10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.65 dBm . 2.132500000 GHz
36.41 % at 0dB

10.0 % 3.968 dB
1.0 % 6.97 dB
0.1 % 7.76 dB 5.00(%;08:.1?42

001%  8.05dB “
0001% 8.14dB | —_—
0.0001 % 8.19dB 0.001 % 0 Hz

Peak 8.23dB
53.88 dBm

o,
0.0001 % 0dB

Info BW 20.000 MH=z
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2.2.30 1L20M_TM1_T Band4

Agilent Spectrum Analyzer - Power Stat CCDF

B TR JIMT REF ALIGM AT 053638 PM Dec 23, 2015
Center Freq 2.145000000 GHz Center Freq: 2.145000000 GHz Radio Std: None Frequency
i, Irig:Free Run Counts:7.58 MI1M0.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

Center Freq
45.62 dBm . 2.145000000 GHz
36.37 % at 0dB

10.0 % 3.97 dB
1.0 % 6.96 dB
0.1 % 7.81dB 5.00(%;08:.1?42

001%  8.12dB “
0001% 8.33dB | —_—
0.0001 % 8.47 dB 0.001 % 0 Hz

Peak 8.54 dB
54.16 dBm

o,
0.0001 % 0dB

Info BW 20.000 MH=z
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Appendix B: Bandwidth
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Security Level:
Public

1 Result Table

1.1 Occupied Bandwidth

EUT Conf. Occupied Bandwidth [MHZ] Verdict
1U_TM1_B_Band2 4.143902 Pass
1U_TM1_M_Band2 4.135039 Pass
1U_TM1_T_Band2 4.127782 Pass
1L5M_TM1_B_Band2 4.491186 Pass
1L5M_TM1_M_Band2 4.49538 Pass
1L5M_TM1_T_ Band2 4.4949 Pass
1L10M_TM1_B_Band2 8.97087 Pass
1L10M_TM1_M_Band2 8.972688 Pass
1L10M_TM1_T Band2 8.974638 Pass
1L15M_TM1_B_Band2 13.48626 Pass
1L15M_TM1_M_Band2 13.49472 Pass
1L15M_TM1_T Band2 13.48574 Pass
1L20M_TM1_B_Band2 17.94311 Pass
1L20M_TM1_M_Band2 17.93579 Pass
1L20M_TM1_T Band2 17.9392 Pass
1U_TM1_B_Band4 4.155266 Pass
1U_TM1_M_Band4 4.158454 Pass
1U_TM1_T_ Band4 4.156328 Pass
1L5M_TM1_B_Band4 4.500275 Pass
1L5M_TM1_M_Band4 4.496431 Pass
1L5M_TM1_T_Band4 4.497591 Pass
1L10M_TM1_B_Band4 8.97225 Pass
1L10M_TM1_M_Band4 8.971329 Pass
1L10M_TM1_T_Band4 8.985027 Pass
1L15M_TM1_B_Band4 13.50568 Pass
1L15M_TM1_M_Band4 13.50318 Pass
1L15M_TM1_T Band4 13.49435 Pass
1L20M_TM1_B_Band4 17.97966 Pass
1L20M_TM1_M_Band4 17.97267 Pass
1L20M_TM1_T Band4 17.93345 Pass
1.2 Emission Bandwidth

EUT Conf. Emission Bandwidth, -26 dBc [MHZz] Verdict
1U_TM1_B_Band2 4.622464 Pass
1U_TM1_M_Band2 4.622336 Pass
1U _TM1_T Band2 4.622464 Pass
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Security Level:
Public

EUT Conf. Emission Bandwidth, -26 dBc [MHZz] Verdict
1L5M_TM1_B_Band2 4.709248 Pass
1L5M_TM1_M_Band2 4.70912 Pass
1L5M_TM1_T_Band2 4.71424 Pass
1L10M_TM1_B_Band?2 9.334784 Pass
1L10M_TM1_M_Band2 9.334784 Pass
1L10M_TM1 T Band2 9.314432 Pass
1L15M_TM1_B_Band2 13.945216 Pass
1L15M_TM1_M_Band2 13.98592 Pass
1L15M_TM1_T_Band2 13.914624 Pass
1L20M_TM1_B_Band2 18.544768 Pass
1L20M_TM1_M_Band2 18.575232 Pass
1L20M_TM1_T_Band2 18.538624 Pass
1U_TM1 B Band4 4.694 Pass
1U_TM1_M_Band4 4.694 Pass
1U_TM1_T Band4 4.683 Pass
1L5M_TM1_B_Band4 4.719488 Pass
1L5M_TM1_M_Band4 4.704128 Pass
1L5M_TM1_T_Band4 4.71936 Pass
1L10M_TM1_B_Band4 9.324672 Pass
1L10M_TM1_M_Band4 9.314432 Pass
1L10M_TM1 T Band4 9.324672 Pass
1L15M_TM1_B_Band4 13.975808 Pass
1L15M_TM1_M_Band4 13.97568 Pass
1L15M_TM1_T Band4 13.950336 Pass
1L20M_TM1_B_Band4 18.538624 Pass
1L20M_TM1_M_Band4 18.538752 Pass
1L20M_TM1_T_Band4 18.575232 Pass
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2 Test Plot

2.1 Occupied Bandwidth

2.1.1 1U_TM1_B_Band?2

Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] [0
1932.6 99 | Auto RMS 4.143902 | No Conclusion
- Agilent Freg/Channel

Center Freq

Ch Freq 1.9326 GHz Trig Free 1.93260009 GHz

Dccupied Bandwidth

Start Freq
1.92635008 GHz

3 dBm #Htten 24 dB Stop Freq
A N N 1.93885000 GHz

CF Step
' i 1.25666686 MHz

| I
J'_ P LRI S Ty

| IR P eyt o ML tMan

Freq Offset
0.8606808066 Hz

Signal Track
On 0ff

Transmit Freq Error
¥ dB Bandwidth
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2.1.2 1U_TM1_M_Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1960 99 | Auto RMS 4.135039 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.96 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.96000088 GHz

Start Freq
1.95375008 GHz

Stop Freq
1.96625088 GHz

CF Step
1.25666606 MHz

Al g grbeei s U ALD LAY Man

Freq Offset
0.00008088 Hz

: Signal Track
Occ BH ¥ Pwr SIS () Off

¥ dB

Transmit Freq Error
¥ dB Bandwidth
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2.1.3 1U_TM1_T Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1987.4 99 | Auto RMS 4.127782 | No Conclusion
- Agilent Freqg/Channel

e ————,
Ch Freq  1.9874 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.98740008 GHz

Start Freq
1.98115088 GHz

#Atten 24 dB Stop Freq
T e o el e

P 2 199365000 GHz

CF Step

1.25600000 MHz

W Auto Man

Freq Offset
0.00008088 Hz

: Signal Track
Occ BH ¥ Pwr SIS () Off

4.1278 MHz ® db

Transmit Freq Error
¥ dB Bandwidth
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2.1.4 1L5M_TM1_B_Band2

Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1932.5 99 | Auto RMS 4.491186 | No Conclusion
- Agilent Freqg/Channel

I —————
Ch Freq  1.9325 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.93250008 GHz

Start Freq
1.92625008 GHz

Stop Freq
1.93875008 GHz

CF Step
n..,u.,.,~,,$,.,}.,_,.__Wﬂ,, " 1.25000008 MHz

-‘“‘l-.“ it
dadsd| [t Man

Freq Offset
0.00008088 Hz

: Signal Track
Occ BH ¥ Pwr SIS () Off

¥ dB

Transmit Freq Error
¥ dB Bandwidth
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215 1L5M_TM1_M_Band2
Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1960 99 | Auto RMS 4.49538 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.96 GHz Trig Free

Dccupied Bandwidth

#Htten 24 dB
L4 0 S e — T e T wo—
III III

b
s S AR ’Iﬁ-..,u_r. 1"1-._.-'-'-..'."- vy Hu""ﬁ'i.'k"h'

Occ BH ¥ Pwr

4.4954 MHz ® db

Transmit Freq Error
¥ dB Bandwidth

1

1

1

1
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6000000 GHz

Start Freq
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Stop Freq
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CF Step
25006606 MHz

Auto Man

Freq Offset

0000000600 Hz

n

Signal Track
0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.6 1L5M_TM1_T Band2

Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZz] [%)]
1987.5 99 | Auto RMS 4.4949 | No Conclusion
- Agilent Freqg/Channel

I ————
Ch Freq  1.9875 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.98750008 GHz

Start Freq
1.98125088 GHz

Stop Freq
1.99375008 GHz

CF Step
" 1.25806008 MHz
e 1

{
et —
" ....l.w,,m_.,n,__n".,k,.n_.-. H Ll t 0 M an

R e e P

Freq Offset
0.00008088 Hz

: Signal Track
Occ BH ¥ Pwr SIS () Off

4.4849 MHz ® db

Transmit Freq Error
¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.7 1L10M_TM1_B_Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1935 99 | Auto RMS 8.97087 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.935 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.93500008 GHz

Start Freq
1.92250088 GHz

Stop Freq
1.94750088 GHz

| CF Step
kg 2 SOPARAAG MHz

.n.-.u'",-r.l-qlr.-ﬂ'a.r“-‘_.l el b ".‘I'U"""F‘"\' w
Auto tMan

Freq Offset
0.00008088 Hz

) kHz WEH 2.4 MHz

= _- ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

8.9709 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.8 1L10M_TM1_M_Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1960 99 | Auto RMS 8.972688 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.96 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.96000088 GHz

Start Freq
1.94750008 GHz

Stop Freq
1.97250088 GHz

CF Step

' W 2.50Ba60a608 MH
| ™ o £
N .",...-.-uul-..-.n.m.in..-.ﬁ-l'q,.'-\-’*-"‘f-'-’k ""l‘-"""h'ﬂl‘. ’h."'..#‘“‘I..'.I'J"I'F'J""'"'"1""""'#‘-""’“""“' H Uto M dfl

Freq Offset
0.00008088 Hz

) kHz WEH 2.4 MHz

= _- ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

8.9727 MH ® db

Transmit Freq Error :Hz

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.9 1L10M_TM1_T Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1985 99 | Auto RMS 8.974638 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.985 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.98500000 GHz

Start Freq
1.97250008 GHz

Stop Freq
1.99750088 GHz

CF Step
2.50Ba6a08 MHz
M Auto Man

Freq Offset
0.00008088 Hz

) kHz WEH 2.4 MHz

= _- ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

8.9746 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.10 1L15M_TM1_B_Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1937.5 99 | Auto RMS 13.48626 | No Conclusion
- Agilent Freqg/Channel

I ————,
Ch Freq  1.9375 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.93750088 GHz

Start Freq
1.91875008 GHz

dE
-u.-.-..-.-.mJL-.-.u--.-u""r.-r-.-+--.--..-'-nrr-\n-..‘.u—'-u'-m'-r? S t (0] p F re q
" 1.95625088 GHz

CF Step
3.75600006 MHz

U|"1-.-1'u"l'b.f»?n{-;.ﬂf..nl.‘h,-‘,...-*r_,l.“. ar H uto M an

Freq Offset
AR B GHz 2 yie  0.00000008 Hz

) k VEH 4 MHz

= _ - ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

13.4863 MHz ® db

Transmit Freq Error 12

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.11 1L15M_TM1_M_Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1960 99 | Auto RMS 13.49472 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.96 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.96000088 GHz

Start Freq
1.94125088 GHz

Stop Freq
1.97875008 GHz

CF Step
robersrored e | 3.75000000 MHz

S SE—Y A S & Auto Man

Freq Offset
0.00008088 Hz

) k VEH 4 MHz

= _ - ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

13.4947 MHz ® db

Transmit Freq Error -1

¥ dB Bandwidth
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&" RF Test Report of AAU3940

Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.1.12 1L15M_TM1_T Band2
Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1982.5 99 | Auto RMS 13.48574 | No Conclusion
¥ Agilent Freq/Channel

Ch Freq
Occupied Bandwidth

1.9825 GHz Trig Free

> 77 dBm

A
T B YT REY

(e e

Occ BH ¥ Pwr
¥ dB

Transmit Freq Error
¥ dB Bandwidth

Huto

Center Freq
1.98250008 GHz

Start Freq
1963756086 GHz

Stop Freq
200125606 GHz

CF Step
3.75000008 MHz
Man

Freq Offset
0.A6a608080 Hz

Signal Track

On Ot
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.13 1L20M_TM1_B_Band2

Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1940 99 | Auto RMS 17.94311 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.94 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.94000088 GHz

Start Freq
1.91500088 GHz

Stop Freq
1.96500008 GHz

CF Step
C.B0606606 MHz

L i
et WS T Man

Freq Offset
0.00008088 Hz

: Signal Track
Occ BH ¥ Pwr SIS () Off

¥ dB

Transmit Freq Error
¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.14 1L20M_TM1_M_Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1960 99 | Auto RMS 17.93579 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.96 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.96000088 GHz

Start Freq
1.93500008 GHz

Stop Freq
1.98500008 GHz

CF Step
| D.00000600 MHz
§| Huto Man

Freq Offset
0.00008088 Hz

BI 470 k VBH 5 MHz

- — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

17.9358 MHz ® db

Transmit Freq Error -5.5

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.15 1L20M_TM1_T Band2

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
1980 99 | Auto RMS 17.9392 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 1.98 GHz Trig Free

Dccupied Bandwidth

Center Freq
1.93000008 GHz

Start Freq
1.95500088 GHz

Stop Freq
200500088 GHz

CF Step
IS C.B0606606 MHz

R |+ tMan

Freq Offset
0.00008088 Hz

BI 470 k VBH 5 MHz

- — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

17.8392 MHz ® db

Transmit Freq Error lHz

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.16 1U_TM1_B_Band4

Center Frequency OBW Power

[MHZ] % RBW [MHZz] Detector OBW [MHZz] Verdict
z o

2112.6 99 | Auto RMS 4.155266 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

SoEEnc e M ALIGH OFF 04:34:28 PM Jul 12, 2016

Center Freq 2.112600000 GH=z Center Freq: 2.112600000 GHz Radio Std: None Frequency
Trig: Free Run

——
#IFGain:Low #Atten: 22 dB Radio Device: BTS

Ref Offset 41.89 dB
Ref 50.00 dBm

Center Freq
2.112600000 GHz

Center 2.113 GHz Span 12.5 MHz
Res BW 120 kHz VBW 1.2 MHz #Sweep 1s

Occupied Bandwidth Total Power 45.5 dBm
4.1553 MHz —

Transmit Freq Error 1.909 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 4,668 MHz x dB -26.00 dB

IMSG STATUS

2.1.17 1U_TM1_M_Band4

Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] [
2132.6 99 | Auto RMS 4.158454 | No Conclusion
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SVA RF Test Report of AAU3940

Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]

Ag-i-lent Spectrum Analyzer - Occupied BW
T T T
Center Freq 2.132600000 GHz

#IFGain:Low

Ref Offset 41.91 dB
Ref 50.00 dBm

Center 2.133 GHz
Res BW 120 kHz

Occupied Bandwidth

IMT REF M\ ALIGH OFF 05:38:19PM Jul 12, 20156

Center Freq: 2.132600000 GHz
Trig: Free Run
#Atten: 22 dB

Radio Std: None

Radio Device: BTS

Span 12.5 MHz
VBW 1.2 MHz #Sweep 15

Total Power 44.8 dBm

4.1585 MHz

Transmit Freq Error -152

x dB Bandwidth

4.671 MHz

Hz OBW Power

x dB

99.00 %
-26.00 dB

Auto

IMSG

STATUS

Frequency

CenterFreq
2.132600000 GHz

CF Step
1.250000 MHz
Man

Freq Offset
OHz

2.1.18 1U_TM1_T Band4

OBW Power
(A4

Center Frequency
[MHZz]

RBW [MHZz] Detector OBW [MHZz]

Verdict

2152.4 99

Auto

RMS 4.156328

No Conclusion

Report No: SYBH(R)02511176EB-1A

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 84 of 204




SVA RF Test Report of AAU3940

Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]

Ag-i-lent Spectrum Analyzer - Occupied BW
T T T
Center Freq 2.152400000 GHz

#IFGain:Low

Ref Offset 42 dB
Ref 50.00 dBm

Center 2.152 GHz
Res BW 120 kHz

Occupied Bandwidth

IMT REF

A\ ALIGH OFF

11:33:04 &M Jul 12, 2016

Center Freq: 2.152400000 GHz
Trig: Free Run
#Atten: 22 dB

VBW 1.2 MHz

Total Power

4.1563 MHz

Transmit Freq Error
x dB Bandwidth

-5.953 kHz
4.671 MHz

x dB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
2.152400000 GHz

Span 12.5 MHz

#Sweep 15 CF Step

1.250000 MHz

Auto Man

45.7 dBm

Freq Offset

99.00 % 0Hz

-26.00 dB

IMSG

STATUS

2.1.19 1L5M_TM1_B_Band4

OBW Power
RZ

Center Frequency
[MHZz]

RBW [MHz]

Detector

OBW [MHZz] Verdict

21125 99

Auto

RMS

4.500275 | No Conclusion
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&" RF Test Report of AAU3940 Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Center Frequency OBW Power ;
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
- Agilent Freg/Channel

Center Freq

Ch Freq 2.1125 GHz Trig Free| 5 115ca600 GHa

Occupied Bandwidth

StartFreq
2106256086 GHz

Stop Freq
2118756086 GHz

CF Step
1.25000088 MHz

gl T At ,-anlp'-u..'l.h._{hﬁu“ -.llf.l..-.l.d-..I-.~.."I"‘.-.-&-i'l-h'l.-;.'.llq'f.lbu_b.-‘__ Aadn H uto M an

Freq Offset
0.06808080 Hz

. X - — Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 (il 0ff

4.5003 MHz x dB

Transmit Freq Error :
¥ B Bandwuidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.20 1L5M_TM1_M_Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
21325 99 | Auto RMS 4.496431 | No Conclusion
- Agilent Freqg/Channel

I ———,
Ch Freq  2.1325 GHz Trig Free

Dccupied Bandwidth

Center Freq
213250008 GHz

Start Freq
212625008 GHz

#Atten 24 dB o Stop Freq
? B e T (L e, e ’
, 1 213875008 GHz

CF Step
—— 1.25000008 MHz

A e A S TR Man

Freq Offset
0.00008088 Hz

) k VEH 1.2 MHz

= _- ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

4.4964 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.21 1L5M_TM1_T Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
21525 99 | Auto RMS 4.497591 | No Conclusion
- Agilent Freqg/Channel

I ————,
Ch Freq  2.1525 GHz Trig Free

Dccupied Bandwidth

Center Freq
2.15250088 GHz

Start Freq
2.14625008 GHz

#Htten 24 dB
A S sttt e d Stop Freq
[ } 215675008 GHz

CF Step
1.25666606 MHz

UL YN ¥ —
R e (.t Man

A
R W el L
WENFLESLY O E

Freq Offset
0.00008088 Hz

VEH 1.2 MHz

= _- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

4.4976 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.22 1L10M_TM1_B_Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
2115 99 | Auto RMS 8.97225 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 2.115 GHz Trig Free

Dccupied Bandwidth

Center Freq
2.11500088 GHz

Start Freq
2.10250088 GHz

Stop Freq
212750008 GHz

CF Step
2.5BaRRBAR MHz
Auto Man

Freq Offset
0.00008088 Hz

UBH 2.4 MHz

= _- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

8.9723 MHz ® db

Transmit Freq Error 71

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.23 1L10M_TM1_M_Band4

Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
21325 99 | Auto RMS 8.971329 | No Conclusion
- Agilent Freqg/Channel

I ———,
Ch Freq  2.1325 GHz Trig Free

Dccupied Bandwidth

Center Freq
213250008 GHz

Start Freq
2.12000008 GHz

Stop Freq
2.14500088 GHz

CF Step
250600006 MHz
! m Man

Freq Offset
0.00008088 Hz

UBH 2.4 MHz

= _- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

8.9713 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.24 1L10M_TM1_T Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
2150 99 | Auto RMS 8.985027 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 2.15 GHz Trig Free

Dccupied Bandwidth

Center Freq
2.15000088 GHz

Start Freq
2.13750000 GHz

Stop Freq
2.16250008 GHz

CF Step
2.5BaRRBAR MHz
rred (U RDLAT] Man

Freq Offset
0.00008088 Hz

UBH 2.4 MHz

= _- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

8.9850 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.25 1L15M_TM1_B_Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
2117.5 99 | Auto RMS 13.50568 | No Conclusion
- Agilent Freqg/Channel

I ————,
Ch Freq  2.1175 GHz Trig Free

Dccupied Bandwidth

Center Freq
211750088 GHz

Start Freq
209875000 GHz

Stop Freq
2.13625008 GHz

CF Step
3.75000000 MHz
e M T tMan

|

\
_"_,_..._J'-..-,.'m-.'l"ul.u"*u'-'-'-"l"'-‘l 'I
[

Freq Offset
AR B GHz 2 yie  0.00000008 Hz

VBM 4 MHz

= _ - - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

13.5057 MHz ® db

Transmit Freq Error 15

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.26 1L15M_TM1_M_Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
21325 99 | Auto RMS 13.50318 | No Conclusion
- Agilent Freqg/Channel

I ———,
Ch Freq  2.1325 GHz Trig Free

Dccupied Bandwidth

Center Freq
213250008 GHz

Start Freq
211375088 GHz

#Htten 20 dB
B e ——— Stop Freq
/ | 2151256000 GHz

CF Step
e 3.75000000 MHz
S S (.0 Man

wil

l
t Srrcrorstemn Pt s h st e

Freq Offset
AR B GHz 2 yie  0.00000008 Hz

) k VEH 4 MHz

= _ - ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

13.5032 MH ® db

Transmit Freq Error B, z

¥ dB Bandwidth
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.27 1L15M_TM1_T Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
2147.5 99 | Auto RMS 13.49435 | No Conclusion
- Agilent Freqg/Channel

e ———,
Ch Freq  2.1475 GHz Trig Free

Dccupied Bandwidth

Center Freq
2.14750088 GHz

Start Freq
212875008 GHz

Stop Freq
2.16625008 GHz

CF Step
,\r,_r._.t,‘.a,..-.'.q_.rll 3 . ? 5 ['-j ['-j ['-j ['-j E] ['-j M H z

R TS T WA LR TE
L [ tMan

Freq Offset
AR B GHz 2 yie  0.00000008 Hz

VBM 4 MHz

= _ - - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

13.4944 MHz ® db

Transmit Freq Error -1

¥ dB Bandwidth 14
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.28 1L20M_TM1_B_Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
2120 99 | Auto RMS 17.97966 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq °2.12 GHz Trig Free

Dccupied Bandwidth

Center Freq
2.12000008 GHz

Start Freq
203500000 GHz

Stop Freq
2.14500088 GHz

CF Step
. TR 70000000 MHz

B P il Auto tMan

Freq Offset
0.00008088 Hz

) kHz UBH 5 MHz

= _- ' - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

17.8797 MHz ® db

Transmit Freq Error 4 kHz

¥ dB Bandwidth
Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.29 1L20M_TM1_M_Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
21325 99 | Auto RMS 17.97267 | No Conclusion
- Agilent Freqg/Channel

I ———,
Ch Freq  2.1325 GHz Trig Free

Dccupied Bandwidth

Center Freq
213250008 GHz

Start Freq
2.18750088 GHz

Stop Freq
2.15750008 GHz

CF Step
NN 5.06000000 MHz

B [t tMan

Freq Offset
0.00008088 Hz

VBH 5 MHz

= _- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

17.8727 MHz ® db

Transmit Freq Error 7

¥ dB Bandwidth
Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.1.30 1L20M_TM1_T Band4

Center Frequency OBW Power i
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
2145 99 | Auto RMS 17.93345 | No Conclusion
- Agilent Freqg/Channel

e
Ch Freq 2.145 GHz Trig Free

Dccupied Bandwidth

Center Freq
2.14500088 GHz

Start Freq
2.12000008 GHz

Stop Freq
2.17000088 GHz

CF Step
C.ABARAGARE MHz
Auto Man

Freq Offset
0.00008088 Hz

VBH 5 MHz

= _- - — Signal Track
Occupied Bandwidth Occ BH 7 Pur L (), 0ff

17.8334 MHz ® db

Transmit Freq Error

¥ dB Bandwidth
Copyright 2080-2012 Agilent Technologies
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&'A RF Test Report of AAU3940

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940

Security Level:

Public
2.2 Emission Bandwidth
221 1U TM1 B Band2
BW Low U
Spa | nd RB 2
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHz] [MH [MHz] [MHz [MHz] [MHz
z z
Z] ] ]
0.05 4.6224 1930.2887 1934.9112
1932.6 | 125 | 26 RMS 5 1930 1990 | Pass
1 64 68 32
- Agilent Freq/Channel

Type
Freq
Freg
Frag

Auto

On

Center Freq
1.93260000 GHz

StartFreq
1.926358088 GHz

Stop Freq
1.93885006 GHz

CF Step
1.25666606 MHz

tMan

Freq Offset
0.A66868086 Hz

Signal Track

Off

Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.22 1U_TM1_M_Band2

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B W Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 4.6223 1957.6888 1962.3111
1960 | 125 26 RMS 5 1930 1990 | Pass
1 36 32 68
% Agilent Freqg/Channel

Center Freq
1.96600006 GHz

Start Freq
1.953756068 GHz

Stop Freq
1.9662560068 GHz

CF Step
1.256800800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.23 1U_TM1_T Band2

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er )
n B w Detect e ~ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 4.6224 1985.0887 1989.7112
1987.4 | 125 | 26 RMS 5 1930 1990 | Pass
1 64 68 32

% Agilent Freq/Channel

Center Freq
1.98746006 GHz

Start Freq
1.98115606 GHz

Stop Freq
1.993656008 GHz

CF Step
1.256800800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff

Copyright 2080-2012 Agilent Technologies
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&'A RF Test Report of AAU3940

Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.2.4 1L5M_TM1_B_Band2
BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B w Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 4.7092 1930.1428 1934.8520
19325 | 125| 26 RMS 5 1930 1990 | Pass
1 48 48 96
a5 Agilent Fregq/Channel

Amplitude
27.17 dBm
A.55 dBm

1.11 dBm

Center Freq
1.932500068 GHz

Start Freq
1.92625608 GHz

Stop Freq
1.93875006 GHz

CF Step
1.256800800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff

Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.25 1L5M_TM1_M_Band2

Lowe Uppe
nd BW
Center Span RBW ndB Lower r Upper r
B Detecto Limit Verdi
Frequency[MH | [MHz [MHz BW Freq Limit Freq Limit
[dB r [MHz ct
zZ] ] ] [MHZz] [MHZz] [MHz [MHZz] [MHz
] ]
] ]
0.05 4.7091 1957.6428 1962.35
1960 | 125| 26 RMS 5 1930 1990 | Pass
1 2 8 2
% Agilent Freqg/Channel

Center Freq
1.96600006 GHz

Start Freq
1.953756068 GHz

Stop Freq
1.9662560068 GHz

CF Step
1.256800800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.6 1L5M_TM1_T Band2

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er )
n B w Detect e ~ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHz] | [MH [MHZz] [MHz [MHZz] [MHz
z] ] z]
Z] ] ]
0.05 4.7142 1985.1429 1989.8571
19875 | 125 26 1 RMS 4 5 12 1930 5o 1990 | Pass

% Agilent Freq/Channel

Center Freq
1.987560068 GHz

Start Freq
1.98125606 GHz

Stop Freq
1.993756006 GHz

CF Step
1.256800800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff

Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940
Hoawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940

Security Level:

Public
2.2.7 1L10M_TM1_B_Band2
BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B w Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 9.3347 1930.3402 1939.6750
1935 25| 26 RMS 10 1930 1990 | Pass
1 84 24 08
% Agilent Freqg/Channel

Atten 2F

#Il_llE:H 151'-'1 |'.H_'
Type i
Frag
Frag
Fraqg

Copyright 2080-2012 Agilent Technologies

Auto

n

Center Freq
1.935006068 GHz

Start Freq
1.922560068 GHz

Stop Freq
1.94756006 GHz

CF Step
250600006 MHz

tMan

Freq Offset
0.06008080 Hz

Signal Track

0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.8 1L10M_TM1_M_Band2

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er )
n B w Detect e ~ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 9.3347 1955.3300 1964.6648
1960 25| 26 RMS 10 1930 1990 | Pass
1 84 48 32

% Agilent Freq/Channel

Center Freq
1.96600006 GHz

Start Freq
1.94756606 GHz

Stop Freq
1.972560068 GHz

CF Step
2.5BaRRBAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff

Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

229 1L10M_TM1_T Band2

BW Low Upp
Spa | nd RB -
Center ndB Limi Lower er Upper er
n B \W Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 9.3144 1980.3402 1989.6546
1985 25| 26 RMS 10 1930 1990 | Pass
1 32 24 56
% Agilent Freqg/Channel

Center Freq
1.985000068 GHz

Start Freq
1.97256006 GHz

Stop Freq
1.997560068 GHz

CF Step
2.5BaRRBAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.10 1L15M_TM1_B_Band2

BW Low u
Spa | nd RB PP

Center Limi Lower er Upper er )
n B W Detect [ ndB BW e ~ | Vverdi

Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct

Hz] [MH [MHZz] [MHz [MHZz] [MHz

Z] ] ]

0.05 13.9452 1930.5630 1944.5082
19375 | 375 26 RMS 15 1930 1990 | Pass

1 16 72 88

% Agilent Freq/Channel

eren 50 R SRS %8 Center Freq
Atten 26 dB Br 1.93750000 Gl

Start Freq
1.91575606 GHz

Stop Freq
1.9562560068 GHz

CF Step
3.75000800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff

Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940
Hoawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940

Security Level:

Public
2.2.11 1L15M_TM1_M_Band2
BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B w Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 13.985 1953.0172 1967.0031
1960 | 375 26 RMS 15 1930 1990 | Pass
1 92 16 36
% Agilent Freqg/Channel

Atten 2F

Type
Frag
Frag
Fraqg

#Il_llE:H _]_':II-'-"I |'.H_'

Auto

n

Center Freq
1.96600006 GHz

Start Freq
1.94125606 GHz

Stop Freq
1.978756008 GHz

CF Step
3.75600006 MHz

tMan

Freq Offset
0.06008080 Hz

Signal Track

0ff

Copyright 2080-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.12 1L15M_TM1_T Band2

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er )
n B W Detect [ ndB BW e ~ | Vverdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz

Z] ] ]

0.05 13.9146 1975.5274 1989.4420
19825 | 375 26 RMS 15 1930 1990 | Pass
1 24 24 48

% Agilent Freq/Channel

Otran 0 AR TeS Center Freq
Atten 28 dB 2.1808 dB | 58250000 Gl

Start Freq
1.96375606 GHz

Stop Freq
2001256008 GHz

CF Step
3.75000800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.13 1L20M_TM1_B_Band2

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B W Detect [ ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 18.5447 1930.7306 1949.2753
1940 50| 26 RMS 20 1930 1990 | Pass
1 68 24 92
% Agilent Freqg/Channel

Ciran 0 AR ARl Center Freq
Atten 26 dB ; dB 1 940000008 Gl

Start Freq
1.91566606 GHz

Stop Freq
1.96500006 GHz

CF Step
C.ABEAABAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.14 1L20M_TM1_M_Band2

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B \W Detect | ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 18.5752 1950.7246 1969.299
1960 50| 26 RMS 20 1930 1990 | Pass
1 32 08 84
% Agilent Freqg/Channel

Center Freq
1.96600006 GHz

Atten 2F

Start Freq
1.935006068 GHz

Stop Freq
1.985000068 GHz

CF Step
C.ABEAABAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.15 1L20M_TM1_T_Band2

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B W Detect [ ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 18.5386 1970.7429 1989.2815
1980 50| 26 RMS 20 1930 1990 | Pass
1 24 12 36
% Agilent Freqg/Channel

Center Freq
1.936000068 GHz

Start Freq
1.95500606 GHz

Stop Freq
200508008 GHz

CF Step
C.ABEAABAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.16 1U_TM1_B_Band4

Span ndB RBW )
Center Frequency[MHz] Detector Verdict
[MHZz] [dB] [MHz]
2112.6 12.5 26 | 0.12 RMS Pass

Agilent Spectrum Analyzer - Swept 5A

T | [ INTREF] M\ ALIGN OFF 04:34:39 PM Ul 12, 2016 T
Center Freq 2.112600000 GH=z #Avg Type: RMS z q Y
PNO: Fast —w— Trig:Free Run Avg|Held: 11
IFGain:Low Atten: 20 dB

Auto Tune

Ref Offset 41.89 dB '
10dBicv_Ref 5000 dBm :
. I I I st
: s 2.112600000 GHz
. ] I
I — E— ——$_ StartFreq
Stop Freq

2.106350000 GHz
2.118850000 GHz

Span 12.50 MHz CF Step
#Sweep 5.000 s (1042 pts) 1.250000 MHz

MKR| MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION WaLUE e Man

1 mnn_nmana:a———
)l N [1]f] 2110263GHz[  3840dBm| | | 0 |
| N [1]f] 2114947GHz|  3867dBm| |

[ [ [ |

Freq Offset
0OHz

-
OWO~ct kLW

IMSG

2.2.17 1U_TM1_M_Band4

nd
Center Span RBW ;
B Detecto Verdic
Frequency[MH | [MHz [MHz
[dB r t
z] ] ]
]
4.69491 2130.25254 | 211 | 2134.94745 | 215
21326 | 125| 26|0.12 | RMS 5 Pass
2 4 0 6 5
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&"A RF Test Report of AAU3940

Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
nd
Center Span RBW .
B Detecto Verdic
Frequency[MH | [MHz [MHz
[dB r t
Z] ] | ]

Agilent Spectrum Analyzer - Swept SA

RL RF S0 ac |

.Center req 2.132600000 GHz _
PNO: Fast —»— T1rig:Free Run
IFGain:Low Atten: 20 dB

INT REF| [\ ALIGH OFF
H#Avg Type: RMS

Avg|Held: 111

05:54:21 PM Jul 12, 20156

Ref Offset 41.91 dB

1LO dBidiv  Ref 50.00 dBm

Span 12.50 MHz

#VBW 360 kHz* #Sweep 5.000 s (1042 pts)

MER MODE| TRC| SCL b i FUMCTION FUMCTION %IDTH

gl N [1[f]  2134167GHz|  30827dBm| | |
pl N [1]F] 2130263GHz|  3885dBm| | |
el N [1]F]  2134947GHz[  3661dBm| | | |
N - - ©r ;]

FUMCTION YaLUE

5 - r ]
6 - 1 ]
7 - ]
8 - ]
9

10

Frequency

Auto Tune

CenterFreq
2.132600000 GHz

StartFreq
2.126350000 GHz

Stop Freq
2.138850000 GHz

CF Step
1.250000 MHz
Man

Auto

Freq Offset
OHz

2.2.18 1U TM1_T Band4

Span ndB RBW )
Center Frequency[MHz] Detector Verdict
[MHZz] [dB] [MHZz]
2152.4 12.5 26 | 0.12 RMS Pass
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&‘VA RF Test Report of AAU3940 Security Level:

HT;AVE| FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Span ndB RBW )
Center Frequency[MHz] Detector Verdict
[MHz] [dB] [MHZz]

Agilent Spectrum Analyzer Swept SA

el RL RF [EIE &C | INT REF| N ALIGH OFF 12:10:38 PM Jul 12, 2016 e

Center Freq 2.152400000 GHz . #Avg Type: RMS : a Y
PNO: Fast -»- T1rig:FreeRun Avg|Hold: 111
IFGain:Low Atten: 18 dB

Auto Tune
Ref Offset 42 dB
1LO dBidiv. Ref 50.00 dBm

CenterFreq
2.152400000 GHz

StartFreq
2.146150000 GHz

Stop Freq
2.158650000 GHz

Span 12.50 MHz CF Step
#Sweep 5.000 s (1042 pts) 1.250000 MHz
Auto Man

MER MODE| TRC| SCL "

FUMCTION FUMCTION %IDTH FUMCTION YaLUE

Bl N [1]f] 2151313 GHz] 30. 361 #B8m | | ]

Pl N [ 1] F| 2.150 053 GHz 3es3dBM| [ 1 1

3 Freq Offset
4

5 0Hz
6

7

8

9

2.2.19 1L5M_TM1_B_Band4

BW Low Upp
Spa | nd RB _
Center ndB Limi Lower er Upper er )
n B w Detect o _ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 4.7194 2110.1326 2114.8520
21125 125 | 26 RMS 5 2110 2155 | Pass
1 88 08 96
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&'A RF Test Report of AAU3940 Security Level:

HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er )
n B W Detect e _ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
A 2] ] ]

Freg/Channel

Center Freq
211256606 GHz

StartFreq
2106256086 GHz

Stop Freq
2118756086 GHz

CF Step
1.25600888 MHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.20 1L5M_TM1_M_Band4

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B w Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 4.7041 2130.1479 2134.8520
21325 | 125 26 RMS 5 2110 2155 | Pass
1 28 68 96
- Agilent Freqg/Channel

Center Freq
213250008 GHz

Start Freq
2126256086 GHz

Stop Freq
2.138756086 GHz

CF Step
1.256000000 MHz
Huto Man

Freq Offset
0.A6a608080 Hz

Signal Track
On Ot

Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.21 1L5M_TM1_T Band4

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B w Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHz] | [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 4.7193 2150.1327 2154.8520
21525 | 125| 26 RMS 5 2110 2155 | Pass
1 6 36 96
- Agilent Freqg/Channel

Center Freq
2.15250008 GHz

Start Freq
2146256086 GHz

Stop Freq
2.15875606 GHz

CF Step
1.256000000 MHz
Huto Man

Freq Offset
0.A6a608080 Hz

Signal Track
On Ot
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HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.22 1L10M_TM1_B_Band4

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B W Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z] ] z]
Z] ] ]
0.05 9.3246 2110.3453 2119.6700
2115 25| 26 RMS 10 2110 2155 | Pass
1 72 44 16
- Agilent Freqg/Channel

e 501 R PN Center Freq
Atten 28 dB e o A i

Start Freq
210256606 GHz

Stop Freq
212756006 GHz

CF Step
250000000 MHz
Huto Man

Freq Offset
0.A6a608080 Hz

Signal Track
On Ot
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2.2.23 1L10M_TM1_M_Band4

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B w Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 9.3144 2127.8402 2137.1546
2132.5 25| 26 RMS 10 2110 2155 | Pass
1 32 56 88
- Agilent Freqg/Channel

Atten 20 dB IPvEubdN  Center Freq
Atten 28 dB 2 m17 dR o SR i

Start Freq
212606606 GHz

Stop Freq
214566606 GHz

'| CF Step
D N 2.50000000 MHz

Huto Man

Freq Offset
0.A6a608080 Hz

Signal Track
On Ot
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HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.24 1L10M_TM1_T Band4

BW Low Upp
Spa | nd RB o
Center ndB Limi Lower er Upper er
n B \W Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 9.3246 2145.3351 2154.659
2150 25| 26 RMS 10 2110 2155 | Pass
1 72 68 84
% Agilent Freqg/Channel

Center Freq
215600008 GHz

Start Freq
213756008 GHz

Stop Freq
216256006 GHz

CF Step
2.5BaRRBAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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2.2.25 1L15M_TM1_B_Band4

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B \W Detect [ ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 13.9758 2110.542 2124.5185
21175 375 | 26 RMS 15 2110 2155 | Pass
1 08 72 28
- Agilent Freqg/Channel

Atten 20 dB T 1138 dR M Center Freq
Atten 26 dB ol

Start Freq
209875606 GHz

Stop Freq
2.136256086 GHz

CF Step
3.75000000 MHz
Huto Man

Freq Offset
0.A6a608080 Hz

Signal Track
On Ot

Copyright 2000-2012 Agilent Technologies

Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 122 of 204
Copyright © Huawei Technologies Co., Ltd.




g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2.26 1L15M_TM1_M_Band4

BW Low Upp
Spa | nd RB -
Center ndB Limi Lower er Upper er
n B \W Detect Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 13.975 2125.5376 2139.5133
21325 | 375 26 RMS 15 2110 2155 | Pass
1 68 64 44
% Agilent Freqg/Channel

Artan 20 dR ' R M Center Freq
Atten 28 dB : 2 13250000 I

Start Freq
211375606 GHz

Stop Freq
2151256068 GHz

CF Step
3.75000800 MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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2.2.27 1L15M_TM1_T Band4

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B W Detect [ ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 13.9503 2140.4916 2154.4419
21475 | 375 | 26 RMS 15 2110 2155 | Pass
1 36 48 84
- Agilent Freqg/Channel

ter 20 R e Conter Freg
Atten 28 dB , e o i

Start Freq
212875606 GHz

Stop Freq
2166256086 GHz

CF Step
3.75000000 MHz
Huto Man

Freq Offset
0.A6a608080 Hz

Signal Track
On Ot
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2.2.28 1L20M_TM1_B_Band4

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B \W Detect [ ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 18.5386 2110.7612 2129.299
2120 50 | 26 RMS 20 2110 2155 | Pass
1 24 16 84
% Agilent Freqg/Channel

Center Freq
212606008 GHz

Atten 2F

Start Freq
209500006 GHz

Stop Freq
214508006 GHz

CF Step
C.ABEAABAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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2.2.29 1L20M_TM1_M_Band4

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er
n B \W Detect | ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
0.05 18.5387 2123.255 2141.7937
21325 50 | 26 RMS 20 2110 2155 | Pass
1 52 04 92
% Agilent Freqg/Channel

erer 50 AR e %8 Center Freq
ten 20 d& shlMR  ©.13250008 GHz

Start Freq
216756006 GHz

Stop Freq
2157560068 GHz

CF Step
C.ABEAABAE MHz
Auto Man

Freq Offset
0.06008080 Hz

Signal Track
On 0ff
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2.2.30 1L20M_TM1_T Band4

BW Low Upp
Spa | nd RB o
Center Limi Lower er Upper er )
n B W Detect [ ndB BW Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]

0.05 18.5752 2135.7123 2154.2876
2145 50| 26 RMS 20 2110 2155 | Pass
1 32 84 16

% Agilent Freq/Channel

Atten 20 dB a7 . %8 Center Freq
Atten 28 dE : » 14508000 GH

Start Freq
212606008 GHz

Stop Freq
217606008 GHz

CF Step
C.ABEAABAE MHz
Auto Man

Freq Offset
0.06008080 Hz

6.15 'é*Ei"j' Signal Track
-4.98 dBm Un m
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Appendix C: Band Edges Compliance
[ Emission Mask
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

1 Result Table

NOTE: If applicable, the offset of measurement filter -3dB point may be considered when identifying the maximum
emission for e.g. the CDMA, WCDMA, WiMAX, LTE systems.

EUT Conf. Verdict
1U_TM1_B_Band2 Pass
1U_TM1_ T Band2 Pass
NTC 4U_TM1 B Band2 Pass
NTC_4U_TM1_T _Band2 Pass
1L5M_TM1_B_Band2 Pass
1L5M_TM1_T_Band2 Pass
1L10M_TM1_B_Band2 Pass
1L10M_TM1_T Band2 Pass
1L15M_TM1_B_Band2 Pass
1L15M_TM1_T Band2 Pass
1L20M_TM1_B_Band2 Pass
1L20M_TM1_T Band?2 Pass
NTC_4L_TM1_B_Band2 Pass
NTC_4L_TM1_T _Band2 Pass
1U _TM1 B Band4 Pass
1U_TM1_T Band4 Pass
4U_TM1_B_Band4 Pass
4U_TM1 T Band4 Pass
1L5M_TM1_B_Band4 Pass
1L5M_TM1 T Band4 Pass
1L10M_TM1 B Band4 Pass
1L10M_TM1_T Band4 Pass
1L15M_TM1_B_ Band4 Pass
1L15M_TM1_T_ Band4 Pass
1L20M_TM1_B_Band4 Pass
1L20M_TM1_T Band4 Pass
NTC_4L_TM1_B_Band4 Pass
NTC 4L _TM1_T Band4 Pass
NTC_2U2L_TM1_B_Band4 Pass
NTC_2U2L_TM1_T Band4 Pass
1U_B_band2+1L_T_band4 Pass
NTC_1U1L_B_band2+NTC_2L_T band4 Pass
NTC_1U1L B band2+NTC_1U1L_T band4 Pass
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Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2 Test Plot

2.1 1U_TM1_B_Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point

1930 2 0.051 | RMS Pass 601

4 Agilent Freq/Channel

4754 dBn #ftten 14 dB |

" "PRSS LIMITL

1.953000008 GHz

Start Freq
1.92900008 GHz

Stop Freq
1.93106606 GHz

CF Step
2B0.000880 kHz
Auto Man

Freq Offset
0.8606808066 Hz

Signal Track
On 0ff

H 51 kHz VEHW 156 kHz 3 1)
Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.2 1U_TM1_T Band?2

Center Frequency[MHZz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1990 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
1.99606606 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

| Signal Track
On 0

VEH 158 kHz #Sweep 3

Copyright 2000-2012 Agilent Technologies
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Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.3 NTC_4U_TM1_B_Band?2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

sfitten 14 dB i Centerfreq

PRSS LIMIT1

1.93000008 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

VEH 158 kHz #Sweep 3

Copyright 2000-2012 Agilent Technologies
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HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.4 NTC_4U_TM1_T Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1990 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
1.99606606 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

¥} Signal Track
On 0

VEH 158 kHz #Sweep 3
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Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 133 of 204
Copyright © Huawei Technologies Co., Ltd.
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2.5 1L5M_TM1_B_Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
193606006 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

VEH 158 kHz #Sweep 3
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&" RF Test Report of AAU3940

Security Level:

HUAW'g, FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
26 1L5M_TM1 T Band2
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1990 2 0.051 | RMS Pass 601
------ Agilent Freg/Channel

P
o R | ST
= e i aTrwregrmy

II_IIE:H 15151 |'.H:

#Sweep 3

Center Freq
1.99606606 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track

On 0

Copyright 2000-2012 Agilent Technologies
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2.7 1L10M_TM1_B_Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.1 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
193606006 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

z /B kHz 3 j
Copyright 2000-2012 Agilent Technologies
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2.8 1L10M_TM1_T Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1990 2 0.1 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
1.99606606 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Bty SRV PR S .
A i LUV S |

Signal Track
On 0

z /B kHz 3 j
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2.9 1L15M_TM1_B_Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.15 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
193606006 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

" z VEW 438 kHz #5yeep 3 )
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2.10 1L15M_TM1_T Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1990 2 0.15 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
1.99606606 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

VBH 438 kHz #Sweep 3

Copyright 2000-2012 Agilent Technologies

Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 139 of 204
Copyright © Huawei Technologies Co., Ltd.




g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.11 1L20M_TM1_B_Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.2 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
193606006 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

B kHz VBH 620 kHz _ )
Copyright 2000-2012 Agilent Technologies
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2.12 1L20M_TM1_T Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point

1990 2 0.2 | RMS Pass 601

4 Agilent Freq/Channel

sfitten 14 dB o Center Freg

PRSS LIMIT1

1.99000008 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

B kHz VBH 620 kHz _ )
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2.13 NTC_4L_TM1_B_Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
193606006 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

"I VEH 158 kHz E )
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2.14 NTC_4L_TM1_T Band2

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1990 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
1.99606606 GHz

Start Freq
1.98906606 GHz

Stop Freq
1.99166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

VEH 158 kHz #Sweep 3
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g’é RF Test Report of AAU3940
HUAWEI

2.15 1U_TM1_B_Band4

Agilent Spectrum Analyzer - Swept SA
Center Freq 2.110000000 GHz

IFGain:Low

PNO: Wide ~—»—

FCC ID: QISAAU3940, IC: 6369A-AAU3940

[\ ALIGN OFF
Avg Type: RMS

04:45:20 PM Jul 12, 2015

Trig: Free Run
Atten: 20 dB

Ref Offset 42 dB

1LO gBIdw Ref 50.94 dBm

VBW 5.1 kHz*

i ———

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

Security Level:
Public

Frequency

Auto Tune

Center Freq
2.110000000 GHz

StartFreq
2.109000000 GHz

Stop Freq
2.111000000 GHz

CF Step
200.000 kHz

Freq Offset
OHz

STATUS

Report No: SYBH(R)02511176EB-1A

Huawei Proprietary and Confidential
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2.16 1U_TM1_T Band4

Agilent Spectrum Analyzer - Swept 5A

Soiilinc ey M\ ALIGH OFF 05:07:39 PN Jul 12, 2016

Center Freq 2.155000000 GHz _ Avg Type: RMS 45 Frequency
PNO: Wide —»— Ttig: Free Run
IFGain:Low Atten: 24 dB

Auto Tune
Ref Offset 42 dB
1LU gBIdw Ref 55.12 dBm

Center Freq
2.155000000 GHz

StartFreq
2.154000000 GHz

Stop Freq
2.156000000 GHz

CF Step
200.000 kHz

Freq Offset
0 Hz

_ ----_-----
I N .S S v
----------

Span 2.000 MHz

VBW 5.1 kHz* #Sweep 10.00 s (1001 pts)
IMSG STATUS
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2.17 4U_TM1_B_Band4

Agilent Spectrum Analyzer - Swept 5A
ST IMT REF fI BLIGH OFF 11;51:04 &M 10l 13, 2016

Marker 1 2.110004000000 GHz _ Avg Type: RMS = e ——
PNO: Wide —»— T1tig: Free Run ”
IFGain:Low Atten: 26 dB

Mkr1 2.110 004 GHz NextPeak
Ref Offset 42 dB
10dBidiv  Ref 57.00 dBm -34.20 dBm

Log

Next Pk Left

17.0
Marker Delta
7.00

N
B 1

Mkr—CF

Mkr—RefLvl

Center 2.110000 GHz Span 2.000 MHz
#Res BW 51 kHz VBW 5.1 kHz* #Sweep 2.000 s (1001 pts)

MSG STATUS

Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 146 of 204
Copyright © Huawei Technologies Co., Ltd.



&" RF Test Report of AAU3940

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940

2.18 4U_TM1_T_Band4
= Agilent 17:82:35 Jul 19, 2616

dBm Atten 20 dB
Marker
2.1550P5900 GH=z
-35.508 dBm

#Il_lI E:H E: |'""|HE

2.19 1L5M_TM1_B_Band4

Security Level:
Public

Peak Search

Next Peak

Mext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
1of 2

Mo Peak Found

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.051 | RMS Pass 601
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&" RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector | Verdict | Sweep Point
- Agilent Freg/Channel

et 4785 dBm #Atten 14 dB

PRSS LIMIT1

'r"'*-l-
pr P HET
A= e e A R g A TR T

o1 ' VEH 150 kHz

#5ween 3 5

Center Freq
211666606 GHz

Start Freq
2.10966606 GHz

Stop Freq
211166686 GHz

CF Step
2B8.a06888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

Copyright 2000-2012 Agilent Technologies
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&" RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
220 1L5M_TM1 T Band4
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2155 2 0.051 | RMS Pass 601
...... Agilent Freq/Channel

e T PR

II_IIE:H 15151 |'.H:

Mkrl 2.15

#Sweep 3

On

Center Freq

2.15500008 GHz

Start Freq

2.15400008 GHz

Stop Freq

2.15600008 GHz

CF Step

2B8.a00888 kHz
Auto Man

Freq Offset

0.00000000 Hz

Signal Track

0ff

Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.21 1L10M_TM1_B_Band4

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.1 [ RMS Pass 601
- Agilent Freg/Channel

85 dBm  #Atten 14 dB W Center Freq

PRSS LIMIT1

2.11000008 GHz

Start Freq
2.10966606 GHz

Stop Freq
211166686 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

108 kHz JBH 300 kHz - )
Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.22 1L10M_TM1_T Band4

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2155 2 0.1 [ RMS Pass 601
- Agilent Freg/Channel

Center Freq
215566606 GHz

Start Freq
2.15466606 GHz

Stop Freq
215600006 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

100 kHz VBH 300 kHz _ )
Copyright 2000-2012 Agilent Technologies

Report No: SYBH(R)02511176EB-1A Huawei Proprietary and Confidential Page 151 of 204
Copyright © Huawei Technologies Co., Ltd.




g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.23 1L15M_TM1_B_Band4

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.15 | RMS Pass 601
- Agilent Freg/Channel

Mkrl 2.118
5 dBrm sQtten 14 dB r M CenterFreq
— — 2.11000008 GHz

PRSS LIMIT1

Start Freq
2.10966606 GHz

Stop Freq
211166686 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
i @.A000aRae Hz
o

Signal Track
On 0

VBH 438 kHz #Sweep 3

Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.24 1L15M_TM1_T Band4

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2155 2 0.15 | RMS Pass 601

4 Agilent Freq/Channel

Center Freq
215566606 GHz

Start Freq
2.15466606 GHz

Stop Freq
215600006 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
— 0.A6ABEEEE Hz
N

Rt P TR PP S et s —_ - |

Signal Track
On 0

W50 kHz VBH 430 kHz ¥Sweep 3 )
Copyright 2000-2012 Agilent Technologies
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&" RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.25 1L.20M_TM1 B_Band4
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.2 | RMS Pass 601
- Agilent Freg/Channel

.25 dBm #Atten 14 dB

PRSS LIMIT1

Mikrl 2.118

kHz

Copyright 2000-2012 Agilent Technologies

Center Freq
211666606 GHz

Start Freq
2.10966606 GHz

Stop Freq
211166686 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track

On 0
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.26 1L20M_TM1_T Band4

Center Frequency[MHZz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point

2155 2 0.2 | RMS Pass 601

4 Agilent Freq/Channel

sfitten 14 dB o Center Freg

" PASS LIMITL

2.15500008 GHz

Start Freq
2.15466606 GHz

Stop Freq
215600006 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
~ 1 0000000608 Hz
.--""--.Q‘

R e e S L IV T IREE PEVET P S ————.

Signal Track
On 0

z /B kHz 3 j
Copyright 2000-2012 Agilent Technologies
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&" RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.27 NTC_4L_TM1 B_Band4
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

.25 dBm #Atten 14 dB

PRSS LIMIT1

. VEH 158 kHz )
Copyright 2000-2012 Agilent Technologies

Mikrl 2.118

#Sweep 3

Center Freq
211666606 GHz

Start Freq
2.10966606 GHz

Stop Freq
211166686 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track

On 0
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.28 NTC_4L_TM1_T Band4

Center Frequency[MHZz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2155 2 0.051 | RMS Pass 601
- Agilent Freg/Channel

Center Freq
215566606 GHz

Start Freq
2.15466606 GHz

Stop Freq
215600006 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Jaass AR N . Signal Track
On 0

VEH 158 kHz #Sweep 3

Copyright 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.29 NTC_2U2L_TM1_B_Band4

Ag-i-lent Spectrum Analyzer - Swept SA
. 5 ... INT REF S ALIGH OFF 10:09:22 &M Ul 15, 2016 e
Center Freq 2.110000000 GHz Avg Type: RMS - quency

PNO: Wide —»— T1tig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 2.110 000 GHz [SEEEEERELY
Ref Offset 42 dB
R:!f ﬁ‘ls.e(]() dBm 31.33 dBm

Center Freq
2.110000000 GHz

StartFreq
2.109000000 GHz

Stop Freq
2.111000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
OHz

‘1

Center 2.110000 GHz Span 2.000 MHz
#Res BW 51 kHz VBW 5.1 kHz* #Sweep 2.000 s (1001 pts)

MSG STATUS
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.30 NTC_2U2L_TM1_T_Band4

Agilent Spectrum Analyzer - Swept 5A

ST IMT REF fI BLIGH OFF 10; 3053 &M ]

Marker 1 2.155000000000 GHz _ Avg Type: RMS e
PNO: Wide —»— T1tig: Free Run
IFGain:Low Atten: 24 dB

Mkr1 2.155 000 GHz NextPeak
Ref Dffset 42 dB
10 gByaiv Ref 55.00 dBm *31.86 dBrm

Next Pk Left

Marker Delta

Center 2.155000 GHz Span 2.000 MHz
#Res BW 51 kHz VBW 5.1 kHz* #Sweep 2.000 s (1001 pts)

MSG STATUS

Mkr—RefLvl

2.31 1U_B_band2+1L_T_band4

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.051 | RMS Pass 601
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector | Verdict | Sweep Point

4 Agilent Freq/Channel

47.54 dBn  #ftten 14 dB 3 3  CenterFreq

PRSS LIMIT1

1.93000008 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a06888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

es BH 51 kHz VBH 150 kHz Sweep 3 5 (601 pts)
Copyright 2000-2012 Agilent Technologies

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2155 2 0.051 | RMS Pass 601
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&" RF Test Report of AAU3940 Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector | Verdict | Sweep Point
- Agilent Freg/Channel

Center Freq
215566606 GHz

Start Freq
2.15466606 GHz

Stop Freq
215600006 GHz

CF Step
2B8.a06888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

' VEW 1568 kHz #5neepn 3 3 5
Cupyrlght 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.32 NTC_1U1L_B_band2+NTC_2L_T band4

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
1930 2 0.051 | RMS Pass 601

4 Agilent Freq/Channel
Mkrl 1. 3G

Center Freq
193606006 GHz

Start Freq
1.92966606 GHz

Stop Freq
1.93166606 GHz

CF Step
2B8.a00888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

£ 51 kHz VEW 1548 kHz Sweep 3 ts)
Copyright 2000-2012 Agilent Technologies

Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2155 2 0.051 | RMS Pass 601
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&" RF Test Report of AAU3940 Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector | Verdict | Sweep Point
- Agilent Freg/Channel

Center Freq
215566606 GHz

Start Freq
2.15466606 GHz

Stop Freq
215600006 GHz

CF Step
2B8.a06888 kHz
Auto Man

Freq Offset
0.06808080 Hz

Signal Track
On 0

' VEW 1568 kHz #5neepn 3 3 5
Cupyrlght 2000-2012 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
HUAwel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.33 NTC_1U1L_B_band2+NTC_1UIL_T band4
- Agilent 17:36:37 Jul 28, 2016 \Freq/Channel

O =1 4 AE . . o CErIter Freq
rten 40 dE 1.95080808 GHz

1.930000000 GH= B e
1.92908080 GHz

Stop Freq
1.931000008 GHz

CF Step
2B0.BARBAA kHz
Auto Man

Freq Offset
0.66066068 Hz

1 / Signal Track

g aawd.wvﬂhw-.w-#«-qﬁ-hgvhw.hﬁﬁﬂh'~'~w“'~'~*ﬁ--"-"'-"‘; (n w

3 @ GHz

#/BH 3 MHz #5neen 2

Copyright 2000-2812 Agilent Technologies
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Bublic

Peak Search
Mkrl 2.155 @
Atten 40 JB ! Next Peak

2.155005900 GHz _
-22.236 dBm Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

L
R+ SRR (U [PV PO U Mkr 3 CF

More

2 e vk

#\/EH 3 MH=z #Sweep 2

File Operation Status. C:/TMPIMAGE.GIF file saved
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g'é RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

Appendix D: Spurious Emission at
Antenna Terminals
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s% RF Test Report of AAU3940

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940

Security Level:
Public

1 Result Table

EUT Conf. Verdict
1U_TM1_B_Band2 Pass
1U_TM1_M_Band2 Pass
1U_TM1_ T Band2 Pass
NTC_4U_TM1_B_Band2 Pass
NTC 4U_TM1 T Band2 Pass
1L5M_TM1 B Band2 Pass
1L5M_TM1_M_Band2 Pass
1L5M_TM1_T_Band2 Pass
1L20M_TM1_B_Band2 Pass
1L20M_TM1_M_Band2 Pass
1L20M_TM1_T Band2 Pass
NTC_4L_TM1_B_Band2 Pass
NTC_4L_TM1_T _Band2 Pass
1U_TM1_B_Band4 Pass
1U_TM1_M_Band4 Pass
1U_TM1_T Band4 Pass
4U_TM1_B_Band4 Pass
4U_TM1 T Band4 Pass
1L5M_TM1_B_Band4 Pass
1L5M_TM1_M_Band4 Pass
1L5M_TM1 T Band4 Pass
1L20M_TM1_B_Band4 Pass
1L.20M_TM1 M _Band4 Pass
1L20M_TM1 T Band4 Pass
NTC_4L_TM1_B_Band4 Pass
NTC_4L_TM1_T _Band4 Pass
NTC_2U2L_TM1 B Band4 Pass
NTC_2U2L_TM1_T_Band4 Pass
1U_B_band2+1L_T_band4 Pass
NTC_1U1L_B_band2+NTC_2L_T_ band4 Pass
NTC_1U1L_B_band2+NTC_1U1L_T_band4 Pass
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sm RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2 Test Plot
21 1U _TM1 B Band2
Start Stop . —
RBW Emission Limit ) Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.679 k -49.66 -13 | Pass 705
0.15 30 0.01 | RMS 166.002 k -52.7 -13 | Pass 14925
30 2000 1| RMS 1933.159686 M 40.94 -13 | - 9850
19563.946033
2000 20000 1| RMS M -20.58 -13 | Pass 90000
50
25
0,
z
:E
: W T o i
7

=75 0
0.008 1000

! ! |
2000 3000 4000

| !
5000 6000

! !
7000 8000

| |
9000 10000

'
11000
FreauencyiMHz)

|
12000

| |
13000 14000

!
15000

!
16000

|
17000

|
18000

|
13000

!
20000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
22 1U TM1 M Band2
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -49.25 -13 | Pass 705
0.15 30 0.01 | RMS 162.001 k -47.44 -13 | Pass 14925
1960.776343
30 2000 1| RMS M 41.11 -13 | - 9850
2000 20000 1| RMS 19856.9823 M -20.47 -13 | Pass 90000

50

40|

30

20|

10+

0-|

-10-]

Level(dBm)

-20-

40

-50-]

80—

-65-1
0.009

! ! ! |
1000 2000 3000 4000

|
5000

!
6000

N

! !
7000 8000

i ] '
9000 10000 11000
Frequency(MHz)

|
12000

| |
13000 14000

!
15000

!
16000

|
17000

|
18000

|
13000

!
20000

Report No: SYBH(R)02511176EB-1A

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 169 of 204




s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
23 1U TM1 T Band2
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -49.61 -13 | Pass 705
0.15 30 0.01 | RMS 26.921543 M -49.63 -13 | Pass 14925
30 2000 1| RMS 1986.792034 M 41.3 -13 | - 9850
19207.501919
2000 20000 1| RMS M -20.67 -13 | Pass 90000
50
25-
.
E
ZS/H-JW
.

755 ! ! | | | !
0.008 1000 2000 3000 4000 5000 6000

!
7000

! | | ! | | |
8000 9000 10000 11000 12000 13000 14000

Frequency(MHz)

!
15000

!
16000

|
17000

| | !
13000 12000 20000
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sm RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
24 NTC 4U TM1 B Band2
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -48.58 -13 | Pass 705
0.15 30 0.01 | RMS 3.842451 M -52.18 -13 | Pass 14925
1967.580447
30 2000 1| RMS M 35.57 -13 | - 9850
2105.612892
2000 20000 1| RMS M -19.02 -13 | Pass 90000
45+
40~
30-
20|
10-
o
E—m—
\:%'-207 o e Ty -—__,_m
N o =
—SD-M e
5
.
i
i

=75 0
0.008 1000

! |
3000 4000

!
6000

! !
7000 8000

| ! |
10000 11000 12000

FreauencyiMHz)

| |
13000 14000

!
15000

!
16000

|
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|
18000

|
13000

!
20000
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sm RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
25 NTC 4U TM1 T Band2
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -47.35 -13 | Pass 705
0.15 30 0.01 | RMS 240.011 k -53.8 -13 | Pass 14925
1957.574412
30 2000 1| RMS M 35.39 -13 | - 9850
2106.813039
2000 20000 1| RMS M -18.86 -13 | Pass 90000
45+
40~
30-
20|
10-
o
E—m—
\:%'-207 Pa—

40|

-50-]

80—

70|

75-!
0.009

!
1000

! |
3000 4000
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10000 11000

FreauencyiMHz)
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
26 1L20M _TM1 B Band2
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -44.64 -13 | Pass 705
0.15 30 0.01 | RMS 182.004 k -58 -13 | Pass 14925
30 2000 1| RMS 1941.764876 M 34.46 -13 | --- 9850
19249.907167
2000 20000 1| RMS M -20.61 -13 | Pass 90000
40+
30|
20~
10-
-
,E—IO—
%-20* —

40-
501
601
701

75+
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
27 1L20M_TM1 M _Band2
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -45.15 -13 | Pass 705
0.15 30 0.01 | RMS 574.052 k -52.09 -13 | Pass 14925
30 2000 1| RMS 1957.574412 M 34.3 -13 | - 9850
19190.699839
2000 20000 1| RMS M -20.43 -13 | Pass 90000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
28 1L20M_TM1 T Band2
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -44 -13 | Pass 705
0.15 30 0.01 | RMS 19.892499 M -56.07 -13 | Pass 14925
30 2000 1| RMS 1973.584068 M 34.5 -13 | - 9850
19204.701572
2000 20000 1| RMS M -20.51 -13 | Pass 90000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
29 NTC 4L TM1 B Band2
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -44.31 -13 | Pass 705
0.15 30 0.01 | RMS 152 k -56.09 -13 | Pass 14925
1963.377912
30 2000 1| RMS M 34.28 -13 | - 9850
2000 20000 1| RMS 2106.41299 M -19.48 -13 | Pass 90000
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sm RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.10 NTC_ 4L_TM1 T Band2
Start Stop o o
Frequency Frequency RBW Detector Frequency Emission Limit Verdict SW(-eep
(MHzZ] [MHzZ] [MHZz] [Hz] [dBm] [dBm] Point
0.009 0.15 0.001 | RMS 65.08 k -44.73 -13 | Pass 705
0.15 30 0.01 | RMS 8.50502 M -55.69 -13 | Pass 14925
30 2000 1| RMS 1986'59191; 34.28 -13 | - 9850
2000 20000 1| RMS 2109'41335; -18.93 -13 | Pass 90000
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gré RF Test Report of AAU3940 Security Level:
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public

2.11 1U_TM1_B_Band4

Start Stop o o
RBW Emission Limit ) Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 | 0.001 | RMS 10.692 k -48.15 -16 | Pass 1001
0.15 30 0.01 | RMS 158.001 k -41.13 -16 | Pass 14925
30 1000 0.1 | RMS 783.318832 M -50.07 -16 | Pass 48500
1000 10000 1| RMS 2112.82782 M 40.11 -16 | - 45000
21402.170107
10000 22000 1| RMS M -30.98 -16 | Pass 60000
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FrequencviMHz)

2.12 1U_TM1_M_Band4

Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict i
[MHz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 9.141 k -48.21 -16 | Pass 1001
0.15 30 0.01 | RMS 158.001 k -39.15 -16 | Pass 14925
30 1000 0.1 | RMS 826.499912 M -50.56 -16 | Pass 48500
1000 10000 1| RMS 2132.628315 M 39.44 -16 | - 45000
21358.167907
10000 22000 1| RMS M -31.09 -16 | Pass 60000
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S'& RF Test Report of AAU3940

Security Level:

-w w .
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Start Stop . o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
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2.13 1U_TM1_T Band4

Start Stop o o
RBW Frequency Emission Limit ) Sweep
Frequency Frequency Detector Verdict )
[MHZz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 9k -48.66 -16 | Pass 1001
0.15 30 0.01 | RMS 156 k -39.53 -16 | Pass 14925
30 1000 0.1 | RMS 806.679417 M -50.74 -16 | Pass 48500
1000 10000 1| RMS 2151.428785 M 39.91 -16 45000
21402.370117
10000 22000 1| RMS M -31.01 -16 | Pass 60000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHZ] [Hz] [dBm] [dBm] Point
[MHZz] [MHZ]
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2.14 4U_TM1_B_Band4

Start Stop o .
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 78.499 k -49.81 -16 | Pass 705
0.15 30 0.01 | RMS 156.001 k -47.56 -16 | Pass 14925
30 1000 1| RMS 184.431842 M -40.06 -16 | Pass 4850
1929.399871
1000 1930 1| RMS M -26.06 -16 | Pass 4650
2143.218093
1995 22000 1| RMS M 35.16 -16 | - 100025
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sm RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHZz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZ]
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2.15 4U_TM1_T Band4

Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 78.499 k -49.79 -16 | Pass 705
0.15 30 0.01 | RMS 158.001 k -46.46 -16 | Pass 14925
30 1000 1| RMS 189.432873 M -39.6 -16 | Pass 4850
1929.399871
1000 1930 1| RMS M -26.05 -16 | Pass 4650
2152.419216
1995 22000 1| RMS M 35.12 -16 | - 100025
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SVA RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHZz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZ]
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2.16 1L5M_TM1_B_Band4

Start Stop - o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -44.54 -13 | Pass 705
0.15 30 0.01 | RMS 646.061 k -47.43 -13 | Pass 14925
30 2200 1| RMS 2113.967633 M 37.83 13 | - 10850
21869.212086
2200 22000 1| RMS -26.47 -13 | Pass 99000

M
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su RF Test Report of AAU3940

Security Level:

- w .
Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Start Stop . o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.17 1L5M TM1 M _Band4
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -45.04 -13 | Pass 705
0.15 30 0.01 | RMS 714.069 k -48.07 -13 | Pass 14925
30 2200 1| RMS 2130.974031 M 38.1 -13 | --- 10850
21958.740719
2200 22000 1| RMS -26.55 -13 | Pass 99000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.18 1L5M TM1 T Band4
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -43.52 -13 | Pass 705
0.15 30 0.01 | RMS 436.035 k -48.96 -13 | Pass 14925
30 2200 1| RMS 2151.181633 M 38 -13 | --- 10850
21895.049209
2200 22000 1| RMS M -26.63 -13 | Pass 99000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
219 1L20M_TM1 B Band4
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHZz] [Hz] [dBm] [dBm] Point
[MHz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -43.5 -13 | Pass 705
0.15 30 0.01 | RMS 600.055 k -53.17 -13 | Pass 14925
30 2200 1| RMS 2124.371547 M 33.95 -13 10850
21192.718447
2200 22000 1| RMS M -26.55 -13 | Pass 99000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.20 1L20M_TM1 M _Band4
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -44.43 -13 | Pass 705
0.15 30 0.01 | RMS 194.005 k -53.48 -13 | Pass 14925
30 2200 1| RMS 2136.576139 M 34.06 -13 | --- 10850
21882.431079
2200 22000 1| RMS M -26.62 -13 | Pass 99000

40-

30|

20-|

10|

0-|

-10-

-20-|

LevelidBm)

-30-|

50|

-60-|

-70-|

-80-) | |
0009 1000 2000

| | '
3000 4000 5000

' |
6000 7000

. M o m—_—

'
8000

FreauencviMHz)

' ' ' ' ' ' ' ' ' | ' ' | |
9000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000 21000 22000

Report No: SYBH(R)02511176EB-1A

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 187 of 204




s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.21 1L20M_TM1 T Band4
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -44.53 -13 | Pass 705
0.15 30 0.01 | RMS 192.005 k -53.49 -13 | Pass 14925
30 2200 1| RMS 2139.377192 M 33.86 -13 | --- 10850
21993.390504
2200 22000 1| RMS M -26.57 -13 | Pass 99000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.22 NTC 4L _TM1 B Band4
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -44.42 -13 | Pass 705
0.15 30 0.01 | RMS 5.002592 M -53.27 -13 | Pass 14925
30 2200 1| RMS 2113.567482 M 33.99 -13 | --- 10850
21916.680288
2200 22000 1| RMS -26.21 -13 | Pass 99000
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s% RF Test Report of AAU3940

Security Level:

Huawel FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.23 NTC 4L _TM1 T Band4
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHZz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.679 k -44.55 -13 | Pass 705
0.15 30 0.01 | RMS 4.996592 M -52.36 -13 | Pass 14925
30 2200 1| RMS 2146.179752 M 33.94 -13 | - 10850
21999.399137
2200 22000 1| RMS -26.63 -13 | Pass 99000
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s,& RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
2.24 NTC 2U2L_TM1 B_Band4
Start Stop o o )
RBW Detecto Frequency Emission Limit Verdic | Sweep
Frequency Frequency )
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHz]
0.009 0.15| 0.001 | RMS 78.499 k -49.9 -16 | Pass 705
0.15 30 0.01 | RMS 156.001 k -48.11 -16 | Pass 14925
184.031759
30 1000 1| RMS " -40.63 -16 | Pass 4850
1929.399871
1000 1930 1| RMS " -26.27 -16 | Pass 4650
2118.61509
1995 22000 1| RMS " 34.98 -16 | - 100025
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2.25 NTC_2U2L_TM1_T Band4

Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHZz] [Hz] [dBm] [dBm] Point
[MHZ] [MHZ]
0.009 0.15 0.001 | RMS 78.499 k -49.8 -16 | Pass 705
0.15 30 0.01 | RMS 158.001 k -46.8 -16 | Pass 14925
30 1000 1| RMS 188.832749 M -40.01 -16 | Pass 4850
1000 1930 1| RMS 1930 M -26.47 -16 | Pass 4650
2117.614968
1995 22000 1| RMS M 35.23 -16 | - 100025
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SVA RF Test Report of AAU3940

Security Level:

Huawer  FCC ID: QISAAU3940, IC: 6369A-AAU3940 Public
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict ;
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZ]
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Frequency(MHz)

2.26 1U B band2+1L T band4

Start Stop - o
RBW Frequency Emission Limit ) Sweep
Frequency Frequency Detector Verdict )
[MHZ] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 65.08 k -44.12 -13 | Pass 705
0.15 30 0.01 | RMS 240.011 k -51.52 -13 | Pass 14925
1932.299285
30 2200 1| RMS M 36.5 -13 | - 10850
2371.820974
2200 22000 1| RMS M -14.76 -13 | Pass 99000
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2.27 NTC_1U1L_B_band2+NTC_2L_T band4

Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHZz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 64.879 k -44.47 -13 | Pass 705
0.15 30 0.01 | RMS 318.021 k -54.59 -13 | Pass 14925
30 2200 1| RMS 1932.09921 M 34.39 -13 | - 10850
2338.416897
2200 22000 1| RMS M -17.23 -13 | Pass 99000
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2.28 NTC_1U1lL_B_band2+NTC_1U1L_T_band4

Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict i
[MHz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15 0.001 | RMS 78.499 k -50.92 -16 | Pass 705
0.15 30 0.01 | RMS 158.001 k -48.54 -16 | Pass 14925
30 1000 1| RMS 184.831924 M -36.04 -16 | Pass 4850
1000 10000 1| RMS 2118.136491 M 34.94 -16 | - 45000
21229.770822
10000 22000 1| RMS M -29.29 -16 | Pass 60000
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Appendix E: Field Strength of
Spurious Radiation / Radiated
Spurious Emissions
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Security Level:
Public

1 Result Table

NOTE: If applicable, according to FCC KDB 971168 8§5.8.3, for the requirement of a fixed limit (e.g. -13 dBm), the
power limit can be mathematically converted to an equivalent field strength limit. The relationship is:
(1) E [dBpV/m] = EIRP [dBm] - 20*Ig(D) + 104.8; where D is the measurement distance in meters.
(2) EIRP [dBm] = ERP [dBm] + 2.15.
Also according to FCC §2.1053(a), emissions are assumed radiated from halfwave dipole antennas, so the

power limit refer to the ERP.

(For example, the fixed power limit -13 dBm can be converted to the field strength limit 84.4 dBuV/m at 3 m

measurement distance, and to 93.95 dBuV/m at 1 m measurement distance assuming in the far-field region

of both the transmit and receive antennas.)

Test Range EUT Conf. Maximum Emission Verdict
30 MHz to 1 GHz 1U_B_band2+1L_T_band4(Worst Case) | < Limit Pass
1 GHz to 18 GHz 1U_B_band2+1L_T_band4(Worst Case) | < Limit Pass
18 GHz to 26.5 GHz 1U_B_band2+1L_T_band4(Worst Case) | < Limit Pass
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2 Test Plot

2.1 Test range of “30 MHz to 1 GHz”

- Level (dBm/m)
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50 M,nw "
0 N
90
1 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
2.2 Test range of “1 GHz to 18 GHz”
q7Level (dBm/m)
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40 MW
" J;.N..m
i bl A WL e
s M M, MWM
_GD Pl Lol
e o
-70
'T{1 000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
2.3 Test range of “18 GHz to 26.5 GHz”
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ReportHeader : GCTC EMC Lab Limit : RSE 18GHz-26.5GHz
Operator 1 XHC Date, Time : 24 December,2015 11:03
EUT : ARAU3940 EUT Power : DC 48V
Modal 1 NA Temp, Humid : 25Degree;56%RE
Serial : NA Comment :
[dB (uV/m) ]
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Appendix F: Frequency Stability
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1 Result Table

1.1 Frequency Error

EUT Conf. Temperature | Voltage Freq. Error, Freq. vs. rated | Freq. vs. 20 °C | Verdict
f(offset) [Hz] [ppm] [ppm]
1U_TM1_M_Band2 | -30°C 100% -0.97 -0.00049 -0.00030 Pass
-20 °C 100% -0.48 -0.00024 -0.00005 Pass
-10 °C 100% -0.45 -0.00023 -0.00004 Pass
0°C 100% 0.54 0.00028 0.00047 Pass
+10 °C 100% 1.90 0.00097 0.00116 Pass
+20 °C 85 % -1.16 -0.00059 -0.00040 Pass
+20 °C 100 % -0.38 -0.00019 Pass
+20 °C 115 % -2.22 -0.00113 -0.00094 Pass
+30 °C 100% 1.69 0.00086 0.00106 Pass
+40 °C 100% 0.22 0.00011 0.00031 Pass
+50 °C 100% -1.34 -0.00068 -0.00049 Pass
1L20M_TM1_M Ba | -30°C 100% 1.18 Pass
2 0.00060 0.00032
-20 °C 100% 0.92 0.00047 0.00019 Pass
-10 °C 100% -0.19 -0.00010 -0.00038 Pass
0°C 100% 0.75 0.00038 0.00010 Pass
+10 °C 100% -0.30 -0.00015 -0.00043 Pass
+20 °C 85 % 0.50 0.00026 -0.00003 Pass
+20 °C 100 % 0.55 0.00028 Pass
+20 °C 115 % 1.16 0.00059 0.00031 Pass
+30 °C 100% -0.06 -0.00003 -0.00031 Pass
+40 °C 100% 0.76 0.00039 0.00011 Pass
+50 °C 100% 0.27 0.00014 -0.00014 Pass
1L5M_TM1_M_Ban | -30 °C 100% -0.06 Pass
4 -0.00003 0.00068
-20 °C 100% 1.25 0.00059 0.00129 Pass
-10 °C 100% 0.79 0.00037 0.00108 Pass
0°C 100% 1.08 0.00051 0.00121 Pass
+10 °C 100% 0.99 0.00046 0.00117 Pass
+20 °C 85 % -0.52 -0.00024 0.00046 Pass
+20 °C 100 % -1.51 -0.00071 Pass
+20 °C 115 % 0.76 0.00036 0.00106 Pass
+30 °C 100% 0.38 0.00018 0.00089 Pass
+40 °C 100% 0.2 0.00009 0.00080 Pass
+50 °C 100% 1.3 0.00061 0.00132 Pass
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1.2 Frequency Range
(Not applicable)
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Appendix G: Receiver Spurious
Emissions
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(Not applicable)

END
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